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The above sample(s) was/were submitted and identified on behalf of the client as:

E9ab-S E2 4y PR T kAL R B R

Quantity of sample supplied by client  Please refer to the sample information table on the next page
KI5 5 Test ltem 2 IR 1T Please refer to the following pages

K MK Test Method 2 IR 1T Please refer to the following pages

45 5 Test Result 2 IR 1T Please refer to the following pages

**xfL09 To be continued***
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AY l:' '_l_: - -
B {5 B3 Sample information table
. o . o PSS R4
R FE 44K EIFE BE G e
Quantity of sample
No. Sample Name Part No. Sample No. ) .
supplied by client
=4 (PVC)
1 - PV / A2250321340101001-001~003 3

*+07 To be continued***
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25 B B Summary of results
T Fer i w5t H Fz i 75 e 2% S 25
No. Test Item Test Method Test Result Conclusion
L FHAR UL94-2023 %5 8 ¥4y Vo0 i
Flammability | UL94-2023 Section 8 Pass
T
G FEEKR
NEHE: AFEEK
N/A: RREFF ) o A
Note:

Pass: Meet the requirements
Fail: Does not meet the requirements

N/A: Not apply to the judgment or Not applicable

**xfL0% To be continued***
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LRSI E - A
Test Item: Flammability

(1) IRERIRA 15 414 Precondition: (23+2)°C, (50+5) %RH, 48h
(2) M7 Test Method: #AEbRTE UL94-2023 45 8 #f 41
Refer to UL94-2023 Section 8
(3) &4k Aging: 70°C, 168h
(4) VKL Test sample: S} Size 128mm x 13.2mm x 3.1mm, #Af cut from sample
(5) FEMhEAE Sample description: i/ Test piece

(6) M5 £ Test Equipment:

5 & B U B G MR R
No. Name Model Equipment No. Valid Date to
e ELKFRRBEA
1 UL94 TTE20170499 2026.03.20
Horizontal vertical burning tester
HEFA
2 FED115 TTF20231702 2025.12.15
Oven

(7) ¥%E Test Quantity: 4% Each 5pcs

**% 49 To be continued ***
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(8) KriMzh 5 Test Results:

ZAL T Before aging:

(ERE RS

Sample No.

A2250321340

101001-001-#

1

A2250321340

101001-001-#

2

A2250321340

101001-001-#

3

A2250321340

101001-001-#

4

A2250321340

101001-001-#

5

Ut EEARENE S
After flame time for each individual
specimen after the first flame
applicationtl S

1.0

B_YOEmEERENE 2 S
After flame time for each individual
specimen after the second flame
applicationt2 S

3.7

1.2

1.6

S UMM KA E ARER A 8 S
Afterglow time for each individual
specimen after the second flame
applicationt3 S

S YOI KA S AR I TR+ AR
] t2+t3

Afterglow time + afterglow time after

second application of flame t2+t3 S

3.7

1.2

1.6

AR A 2 A
After flame or afterglow of any
specimen up to the holding clamp

JIGTIURL B Vi W) 15 5 | SR
Cotton indicator ignited by flaming
particles or drops

5 MREALES ]S S
Total After flame time for any
condition set S

PRp4E4% Classification

*** {05 To be continued ***
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FEAh g >

Sample No.

A2250321340

101001-001-#

6

A2250321340

101001-001-#

7

A2250321340

101001-001-#

8

A2250321340

101001-001-#

9

A2250321340

101001-001-#

10

F—Ut kG E ARG E LS
After flame time for each individual
specimen after the first flame
applicationtl S

YOG ARIARE 2 S
After flame time for each individual
specimen after the second flame
applicationt2 S

1.4

1.0

2.8

11

UK MGSE AR 3 S
Afterglow time for each individual
specimen after the second flame
applicationt3 S

8 N K5 AR I ]+ AR
] t2+3

Afterglow time + afterglow time after

second application of flame t2+t3 S

1.4

1.0

2.8

11

AR TR R A
After flame or afterglow of any
specimen up to the holding clamp

7 NO

KIGTORL BT v P2 15 5 A
Cotton indicator ignited by flaming
particles or drops

7 NO

5 MARRHRBEIT ]S S
Total After flame time for any
condition set S

6.3

R4 Classification

V-0

**% 4% To be continued ***
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(9) ZK Requirement: V-0

(10) %58 Conclusion: 4% Pass

#17E Note: #8434 Material Classification

N\,

AFRLYI N

v,

A N

2| Classification
FI4f& Criteria conditions
V-0 V-1 V-2
AR BEAARTR (11 F1t2)
. o . <10s <30s <30s
After flame time for each individual specimen (tland t2)
ARSI A — 2R B ARG T ] tE
<50s <250s <250s
Total After flame time for any condition set  tf
B Ut N KA S B AR A A I AR ] (t2+3)
After flame plus afterglow time for each individual specimen
<30s <60s <60s
after the second flame #30s #60s #60s
application (t2+t3)
RIEA (B0 MR S HE R I,
After flame or afterglow of any specimen up to the holding 7 NO 7 NO 7 NO
clamp
KIGTIUREBSRG v )J2 15  [ARAT #
. Y. . . 75 NO 7 NO /& Yes
Cotton indicator ignited by flaming particles or drops
T AR ERATT G E S, PO BRI ARSI 08, TR ARG XS BRI RABEA T
Note: If test results don’t comply with the Criteria conditions, which means classification method can not be applied to
this kind of material. Horizontal burning test can be used.

WRAELS E 55 AL BRI — AT TARRE 2, o (A —HEASAF 5 A 2090 i A7 0 0 1 28 52 Rl AR 2
PR PR 53— 2 TARIEAE o AE N AVIART ]t SR, X T V-0 9, ARG RITE 51-55 S =Xt V-1
FI V-2 94y 251-255 S I, FEAMIN—2H TR I8 o 55 4 A IR AT S T A R E RO HIRE
If only one specimen from a set of five specimens does not comply with the requirements, another set

of five specimens is to be tested. In the case of the total number of seconds of flaming, an additional set of five
specimens is to be tested if the totals are in the range of 51 — 55 seconds for V-0 and 251 — 255 seconds for V-1

and V-2. All specimens from this second set shall comply with the appropriate requirements

***x FL45 To be continued ***
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KA 5 BR A Photo of the test sample
( %4t A7 Before aging )

A2250321340101001 J5ikE Original sample A2250321340101001-001-#1~#5 ¥l i Before test

¥l rh During test A2250321340101001-001-#1~#5 il j5 After test

*xx fh25 To be continued ***
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KA 5 BR A Photo of the test sample
( #4kJ5 After aging )

A2250321340101001 J5ikE Original sample A2250321340101001-001-#6~#10 A& Fij Before test

¥ During test A2250321340101001-001-#6~#10 #&: I J5 After test
**% 4% To be continued ***
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FE: LG AR HATE CMA BEBOAEEIN, HHEABESRIERIE, 2o,
Al R BT Al A T 5 H R
2 ARG AR A A225032134010100001E . A225032134010100001E fE% .
3R BN B AT AL

Note: 1. Indicates the item(s)/method(s) is (are) not in CMA accreditation scope, the testing data
and result is just for scientific research, education, internal quality control and
product development etc.
2. This report replaced report A225032134010100001E.Report A225032134010100001E
is terminated.
3. This change is change customer.

1‘"{')1' 2 35 TCHETHE N2 S Ao A & P JER00, AR s A I 25 RSO B AR it £ 58 2
AATEIRE, AR RIEEROGE TSRS . REE CTI HiE &, AR

ZIK?EZ

e CENTRE TESTING INTERNATIONAL £ -IEA5 %5 5 (1 HL Wi 15 MR TEAL

The test report is effective only with both signature and inspection & Testing service stamp. The

result(s) shown in this report refer only to the sample(s) tested. The laboratory has not been

responsible for the sampling stage, the result apply to the sample as received. Without written

IV

il

approval of CTI, this report can’t be reproduced except in full.
An electronic report without the signature of the ' CENTRE TESTING INTERNATIONAL '
digital certificate is considered invalid.

*kKk ?&%éﬁﬂi *kx

*** End of Report ***
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